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AT B S Eh b HR B AT B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

AR B (Sample Submitted By) : JUHAB I ¥ A M2 38 (YUANG HSIAN METAL INDUSTRIAL CORP.)
# &b % #% (Sample Description) : 4A44 CDA122 B5i&:A%4R (PHOSPHOR COPPER ANODE CDA122)

Wt B 7 (Sample Receiving Date) : 2013/08/19

) 3XHA M) (Testing Period) : 2013/08/19 TO 2013/08/23

B & K (Test Results) : FHATFT—H8 (Please refer to next pages).

Signed fu
SGS TA
Chemical Laho ory — Taipei
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B2 4 K (Test Results)

) 2& 2742 (PART NAME)No. 1 : 4A& 4B (COPPER COLORED METAL BALL)

7 kARl &X

RRER k%53 RRF & A% PR AR (Result)

(Test Items) (Unit) (Method)
(MDL) No.1

43 / Cadmium (Cd) mg/kg éﬁﬁ?IEC 62321-5: 20137 7%, VARJEFSS 2 n.d.
FHRR T RAOLRBARA]. / Vith
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

4% / Lead (Pb) mg/kg éﬁﬁ?IEC 62321-5: 20137 &, VARJEAZS 2 n.d.
FRR T RAOLRBARA]. / Vith
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

5K / Mercury (Hg) mg/kg |4 #IEC 62321-4: 2013, VARJEAZS 2 n.d.
FHRRTRSORRBARA]. / Vith
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

5518 4% / Hexavalent Chromium mg/kg |%FIEC 62321: 20087% 3, VAUV-VISHA]. 2 n.d.
Cr(VI) / With reference to IEC 62321: 2008

and performed by UV-VIS.
B / Phosphorus (P) mg/kg |4 #US EPA 30527% 7%, ARRIBETHER 2 637

F B4R &M . / With reference to
US EPA Method 3052. Analysis was
performed by ICP-AES.
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7 &8l X

RRER k%53 RRF & A% FRAE (Result)

(Test Ttems) (Unit) (e thod) (MDL) No.1
3B A4fe / Sum of PBBs - 0
— &K / Monobromobiphenyl 5 0.
&M / Dibromobiphenyl 5 N
Z&WER / Tribromobiphenyl 5 1
VIR OK / Tetrabromobiphenyl 5 N
BRI / Pentabromobiphenyl 5 N
FNIRHOK / Hexabromobiphenyl 5 1
L&MW / Heptabromobiphenyl 5 N
NiBTEAR / Octabromobiphenyl 5 0

B o .

AW e R

kg |H4RMA]. / With ref to TEC
% %% XAk MA / Sum of PBDEs mg/kg |FE4RAD. / Wi reference to

62321: 2008 and performed by GC/MS.

I
=}
Alalalalalalalalalala a2

— 8T RB% / Monobromodiphenyl ether 5 n
AWt EE / Dibromodiphenyl ether 5 0

Z RSBt / Tribromodiphenyl ether 5 n
VIR KB / Tetrabromodiphenyl ether 5 n
BB REt / Pentabromodiphenyl ether 5 n
NI RB% / Hexabromodiphenyl ether 5 n
LR KB / Heptabromodiphenyl ether 5 n
ANRTE KB / Octabromodiphenyl ether 5 n
LT RB% / Nonabromodiphenyl ether 5 n

+ iAWt XE% / Decabromodiphenyl ether 5 n

B % / Halogen

B #% (#) / Halogen-Fluorine (F) 50 n.d.
(CAS No.: 14762-94-8)

B % (4) / Halogen-Chlorine (Cl) % F#BS EN 14582:2007, WR&TF R AT 50 n.d.
(CAS No.: 22537-15-1) M. / With reference to BS EN

B % (/&) / Halogen-Bromine (Br) mg/kg 14582:2007. Analysis was performed by 50 n.d.
(CAS No.: 10097-32-2) IC.

% (#t) / Halogen-Iodine (I) 50 n.d.

(CAS No.: 14362-44-8)
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#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**ﬁﬂi)
3. MDL = Method Detection Limit (77 {884 FRA4)
4. "-" = Not Regulated (SE#RAI&AA)
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1) RIBARTREE A0 > HbLRAEM o (SESM KT EMBS) / These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AR : #4814 / Name of the person who made measurement: Climbgreat Yang
3) MR & FA k& [ Name of the person in charge of measurement: Troy Chang

| W4k~ B 4Es / Cutting ~ Preparation

v

| AR LS EE / Sample Measurement I

< 6+
4% Pb ~ 45 Cd & Hg MR %*Cr
\ 4 v v (Note*¥)
IRIET B M H MR il e BRI AT AL (de T & R B B B B RER SRR AL A il g Ak [ Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) i digestion reagent
v v

i——{ &3 | Filtration F—l ot B B AT I AL 3
I |/ Heat to appropriate

| s | Solution | | 7% | Residue | temperature to extract
1)  d#tEaki% /Alkali Fusion A% BEES / Cool,
v 2) @EEM 1 HClto dissolve filter digestate through filter

| AR ST R T HAE#MR | ICP-AES |

v

# %4 % / Sample Material H1uER k484 / Digestion Acid Haxis e | Add
4, 4R, b2, B8 | EoK, AiE:, B, SRER, FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0O, color development
3% 3% / Glass A8, & A8 [ HNOyHF +
&, 48, be, MK/ E7k /Aquaregia o ot s sk,
Gold, platinum, palladium, ceramic ”‘%‘; 7"5’0'?]‘3‘5’05’05%15 T
4 | Silver # & [ HNO; AR IR AR A 540 nm gk
2% | Plastic HiEk, oK, #Ek, B /| H.SO4 H0, HNO;, HCI W#E | measure the
# 4 ] Others 7o il 0 £ % 275 A | Added appropriate absorbance at 540 nm by

. . UV-VIS
reagent to total digestion

Note** : (1) 4t# 3k 4 B4 F e Ntk 1Lk » sk 2 90~95°C 3 3. / For non-metallic material, add alkaline digestion reagent and heat
to 90~95C.
(2) 442 B AT F e Nk » i Z M3 . / For metallic material, add pure water and heat to boiling.
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1) RBATERIZE MM > DO LDEM © / These samples were dissolved totally by
pre-conditioning method according to below flow chart.
2) MIAEBR : HBAE / Name of the person who made measurement: Climbgreat Yang
3) MRMAEAN I FRAH / Name of the person in charge of measurement: Troy Chang
7L E VA ICP-AES 9478y L A2 B
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| Wk~ BMHES / Cutting > Preparation |
v
| A XIE L FF / Sample Measurement |
-
RIET Bl Ak oo 09 H vk 88 9 BRI AT 7446 (Ao T &PF) / Acid digestion by

suitable acid depended on different sample material (as below table)

v

¢—‘ i@ / Filtration |—¢

| %% / Residue |
v
1)#)&8akiE / Alkali Fusion
¥ 2)BEEAMR / HCL to dissolve
| BRBS TR TRIEER / ICP-aES |

| ik / Solution |

4R, 4R , 4% ,J%45) / Steel, copper, aluminum, solder FoR,FEEL, BB, SURER ,EAK /
Aqua regia, HNOs;, HCl, HF, H:0:

3% / Glass ABR, SR ER / HNO:/HF

4, 48,48, & / Gold, platinum, palladium, ceramic | E7K / Aqua regia

4 / Silver FHER / HNO:

I / Plastic Bk AR, R R, BB AR/ SO, H.0:, HNOs, HCI

H A, / Others axil g R B E R AIEM / Added appropriate
reagent to total digestion
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B E2# 7428 / Analytical flow chart of halogen content

B X AR : 53 / Name of the person who made measurement: Rita Chen
B AR A FA R4 E [ Name of the person in charge of measurement: Troy Chang

¥ BT A/
Sample pretreatment/separation

v

s SR S
Weighting and putting sample in cell

PRI [ T
Oxygen Bomb Combustion / Absorption

v

fﬁﬁi w284/
Dilution to fixed volume

B kAT kA A/
Analysis was performed by IC
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3 MK/ 3 8B Es 442 E |/ PBB/PBDE analytical FLOW CHART
B AlRXAE : 35,# / Name of the person who made measurement: Roman Wong
B X A FA 5k / Name of the person in charge of measurement: Troy Chang
R A2 A | First testing process ——
EFM EFAR4ZHF / Optional screen process sssmsuus
#3842 K | Confirmation process = = = «p
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Sample / #&

v

Sample pretreatment / # 5% a7 & 32

Screen analysis / #7654

v

Sample extraction %% 33/
Soxhlet method % X ZE Bk

]
v

Concentrate/Dilute Extracted solution
R GE IR

v

Filter / # & Bi%

|
v

Analysis by GC/MS | #1488 47 8 314 54

)
v

Issue Report #2374 %
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* BAFRARART  MATETRRAZAMS/HE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2013/83041

*% 4R 4L B (End of Report) **
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